oWEEHPGIER

P Series

SWEEPSTER, Inc.
2800 N. Zeeb Road « Dexter, MI 48130
(734) 996-9116 « FAX (734) 996-9014
1-800-456-7100
www.sweepster.com 51-2507-4



51-2507-4, 8/01




Introduction ... ————————— 4-5
Serial & Part NUMDErS .....cocvvvvervivenrrsienreensvenscneenns 4
importance of this Manual ..........ccoecvecincinccinecn.... 5
Purpose of SWEEPer .....cccccvvniniccrevnnencccee s e seeceeeeen, 5
Safety Alert SymbBol ... 5
Contacting SWEEPSTER ......cooccveivin e 5
Terms UsedinManual ......ccoveccereenreennvcinnnnccsececcceee 5
Optional EQUIpMent .........ccciivieii e 5
Specifications & FEAUIES......vuvvweerererrrceerreeeeeesanes 5
WAEITANLY <ottt e .5

Safety INfOrmation .....c..cccceerreercsmscsrerersessesesresseennss 67
Read this Manual.........ccccecormeeeniveenccimennccceesccceeeeen. 6
Hazard Definitions ..o 6
(00721 211 T0] o S 6
Service & Repail ..o 7

Safety Signs & Labels ..., 89
IMporant ... 8
Representationsoflabels ..., 9.

Installation ... 10-13
Reference Diagram «....coooeeeeii e 10
ENGINg QU LAV ....c.couerieeceeceeeeeceece e i aeenee 11
Engine Fuel ..., 11
Battery Installation.......cccovcvvernnreiinnnenccrennccecenn 11
HIECH e e 11
Tail Light Installaton ... 12
Mounting BrushHead ..., 13

Adjustiments ... s 15-19
Leveling Main Frame ........c..cvenninnncinnnscncnniisinnns 159
SUPPOrEYOKES ..o e 15
Leveling Brush Head .......o.cveeereecrevieeseeiennnens 16-17
Brush Pattern ...t 18
Spring-Chain Assembly ......ccvvvvecicvrcrnnrecreeie e 18
Transport Chain ... e e enane 19

MainEeNance ...........correeserrsreccmeeesseemmernrassanrsnes 20-23
Brush Section Replacement .......cccvveccvvcerneeceveennn 20
Tightening Drive Chain ............ccoiiiiicireccecaireeeceee. 20
Sprocket AlIGNMEnt ... verr e 20
Hydraulic Swing Liff ..o e 20
Lubrication PoINtS ...coecov e 21
Maintenance Schedule ............ccocoecuieeeenen.. S 22
A [0 = ST ORRRRTTU 23

51-2507-4, 8/01

Carrier Assembly (3 and 4Wheel) .....ccivcnianian. 24-25
L0 L (= 26-27
Carrier Assembly (2Wheel) ..........cccceecinviecicens 28-29
Hitch Assemblies .........cmmioineneesienen. 30-37
Brush Head Assembly .....c..cccccnimiicnniicnccciicnnees 38-39
Swing Assembly .....c..ccniiiin s 40-41
Engine Drive Assembly ... 42-43
Option — Sprinkler Assembly .........ccovcecemriiieeens 44-45
Control Box Assemblies ....... T 46-47
5] CoTr: T - 48
TorqueValues ......cccccccciemrmrmnsssesennmsensssssnsssnns - 49
Warranty Information ...cccucmeriis e emminssen. 50-51
Glossary ................................ 52-53

3



Introduction

Serial & Part Numbers

On your unit you will find a serial number plate and/or part number plate(s). The numbers on these plates are very
important if you wish to order parts or accessories. For your convenience, record numbers in the appropriate

Model # : Serial #

Empty

Dexter, Ml 48130 1-800-456-7100

SWEHPGTER

Dexter, Ml 48130
1-800-456-7100

Part Number Date

SWHEHPGTER

Dexter, MI 48130
1-800-456-7100

Part Number Date

I
SWEEPSTER

Dexter, Ml 48130
1-800-456-7100

Part Number Date

4 ' 51-2507-4, 8/01



Introduction

Importance of this Manual

This operator’s manual should be regarded as partof
the sweeper. Suppliers of both new and secondhand: =~
sweepers are advised to keep documentation indicat-'. = . :
ing that this manual was provided with the sweeper. . -

The manual contains information regarding installa- =

tion, operation and maintenance required for this

sweeper model and optional equipment. It also in- .

cludes detailed parts lists.

Purpose of Sweeper

This sweeper is designed solely for use in construction -

cleanup, road maintenance, grounds maintenance,

snow removal and similar operations. Use in any other -

way is considered contrary to the intended use.
Compliance with and strict adherence to operation,
service and repair conditions, as specified by the
manufacturer, are alsoc essential elements of the
intended use.

This sweeper should be operated, serviced and
repaired only by persons who are familiar with its

characteristics and acquainted with relevant safety _'

procedures.

Accident prevention regulations, all other generally e

recognized safety regulations and all road traffic
regulations must be observed at all times.

Any modifications made to this sweeper may relieve
the manufacturer of liability for any resulting damage ¢
or injury.

Safety Alert Symbol

This safety alert symbol indicates important

safety messages in this manual. When you see - = .
this symbol, be alert to the possibility of injury. Care- . -

fully read the message that follows and inform other
operators.

Contacting SWEEPSTER

lf you have any guestions about information in this
manual or need to order parts, please call, write, FAX
or e-mail SWEEPSTER.

51-2507-4, 8/

SWEEPSTER, Inc.
2800 North Zeeb Road
Dexter, Michigan 48130
Phone: (734} 926-8116 = (800) 456-7100
Fax: (734) 996-9014
e-mail: sweep @sweepster.com

For help with installation, operation or maintenance
procedures, contact ourTechnical Service Depart-
ment. Direct product questions and parts orders to our
Sales Department. :

When ordering parts or accessories, be prepared to
give the following information:

* Sweeper model, serial number and date of
purchase

* Prime mover make and model

* Part number, description and quantity

- Terms Used in Manual

“ Right-hand, left-hand, frontand rear are determined

from the operator's perspective {either the operator’s
seat of standing behind a walk-behind unit), facing
forward in the normal operating position.

Prime mover refers to the tractor, truck, loader or tow
vehicle that a sweeper is mounted on or towed by.

Optional Equipment

Installation instructions for optional equipment, if
applicable, appear with paris lists in the back of the
manual.

Specifications & Features

Due to continuous product improvement, specifica-
tions and features may change without notice.

Warranty

To validate the warranty for this unit, fill out the war-
ranty card or warranty pages located at the back of
this manual. Then, send this information to SWEEP-
STER.




Safety Information

Read thié Manuali

Read all safety information in this manual. All opera-
fors must read and understand the entire contents of
this manual before sweeping. General safety practices
are listed on Safety Information pages and specific
safety information is located throughout this manual.

Hazard Definitions

Four hazard classifications are used in this manual.
They are

ACAUTION — Indicates a potentially hazardous
situation which, if not avoided, may
result in minor or moderate injury.

AWARNING - Indicates a potentially hazardous

situation which, if not avoided, could - .

resuit in death or serious injury.

ADANGER — Indicates an imminently hazardous
situation which, if not avoided, will
result in death or serious injury.

IMPORTANT — Used for instructions when machine
damage may be involved.

Operation

CAUTION — A sweeper is a demanding machine.
Only fully trained operators or trainee
operators under the close supervision
of a fully trained person should use
this machine. :

Before sweeping:

* Learn sweeper and prime mover controls in an
off-road location.

* Be sure that you are in a safe area, away from
traffic or other hazards.

* Check all hardware holding the sweeper to the
prime mover, making sure it is tight.

* Make sure all hydraulic fittings and hardware are
tight.

* Replace any damaged or fatigued hardware with
properly rated fasteners.

* Check prime mover tire pressure before
" sweeping.

*» Check tire ratings to be sure they match the
prime mover lecad. Weigh the sweeper end of the
prime mover, if necessary, to insure proper tire
rating.

* Remove from the sweeping area all property that
could be damaged by debris flying from the
sweeper.

* Be sure all persons not operating the sweeper
are clear of the sweeper discharge area.

* Always wear proper apparel such as a long-
sleeve shirt buttoned at the cuffs; safety glasses,
goggles or a face shield; ear protection; and a
dust mask.

When sweeping, adhere to all government rules, local

- laws and other professional guidelines for your sweep-
" ing application.

WARNING - Never raise the sweeper more than
a few feet off the ground. The
sweeper can tip back or the prime
mover can tip over causing death or
serious injury.

. Before leaving the operator's area for any reason —

lower the sweeper to the ground, stop the prime
mover engine, set the brakes and remove the key
from the ignition.

' M.inimize flying debris — use the slowest brush speed

that will do the job.

Keep hands, feet, hair and loose clothing away from
all moving parts.

‘Leave the brush hood (shield) and all other shields

and safety equipment in place when cperating the
sweaeper and prime mover.

Be aware of the exira weight and width a sweeper
adds. Reduce travel speed accordingly.

When sweeping on rough terrain, reduce speed to

. avoid “bouncing” the sweeper. Loss of steering can

result.

Never sweep toward people, buildings, vehicles or

- other objects that can be damaged by flying debris.

51-2507-4, 8/01




Safety Information

Service & Repair

CAUTION — Do not modify the sweeper in any
way. Personal injury could result. If
you have questions, contact your
dealer or SWEEPSTER.

Repair or adjust the sweeper in a safe area, away
from road traffic and other hazards.

Before adjusting or servicing the sweeper — lower the
sweeper to the ground, stop the prime mover engine,
set the brakes and remove the key from the ignition.

When working on or around the sweeper, lower it to
the ground or secure it with transport chainsor |~
cylinder-stop locks.

Stop the prime mover engine and cycle control levers
to release hydraulic pressure before servicing or
adjusting sweeper hydraulic systems.

WARNING — Escaping hydraulic fluid can have
enough pressure to penetrate the
skin, causing serious personal
injury.

51-2507-4, 8/01 7




Safety Signs & Labels

Important

Always keep safety signs clean and readable, and
always replace any damaged or missing safety signs
with new ones from SWEEPSTER.

For representations of safety signs and labels, refer to
page 9.

ltem Part Qty Description

1. 5000 1 Label, Serial Number

2 500005 1 Label, Danger, Lights and Chains

3. 500006 1 Label, Danger, Gasoline

4, 500575 4 Label,Danger, NoRiders

5 500574 1 Label Caution, Read, Manual
500677 1 Label, Caution, Running Sweeper & Engine -

6. 5000761 4 Label, Caution, Pinch Point

7. 500026 6 Label, Tie Down, Here

8 50-0184 2 Label, Small, White, Logo

9. 50-0188 5 Label, Small, Black, Logo

10. 50-0192 1 Label, large, Black, Logo

8 ' 51-2507-4, 8/01




Safety Signs & Labels
Representations of Labels

Locations shown on page 8.

s ~

] 9 A
&WARNING lllll/ﬂ/ 2, / ////Zr/ﬁu,’v/fw////}///////;

'\

Model # Sorlal # \ v
Empty ' GYW |:] % % ‘/
- Dexter, M1 48130 1-800~456-TiC0 L) N\ et v
1. 50-0004 5 50-0574 c 500577
A DANGER
Connect Lights and Safety
Chain Before Sweeping or 4 CAUTION

Transporting Sweeper.

PINCH POINT

AVOIDINJURY FROM
FRAME PIVCT AND STOPS:

22y

2. 50-0005

| A DANGER

* Use only reguiar gasoline.

& TEDOWNHERE ¥
« Gasoline vapors are highly flamma-

ble. When refilling, do not smoke, 7. 50-0026
do not refill hot engine, refill away
from open fire and flame,

* Soe tiner s manal or furter (SWEEPSTER)

» Keep hands and feet away.

50-0076-1

6. 50-0076-1

8. 50-0185
®
s s00013+ SWEEPSTER
9. 50-0186
7 e
X
/,/////%/,
: NG EERSTEREN)
g 10, 50-0252
4.50-0575

51-2507-4, 8/01



Installation

Reference Diagram

1. Monarch Hydraulic Unit 12. Brush Sections
{(Swing-LIift) _ 13. Core

2. Main Frame 14. Swing Cylinder

3. Battery Holder 15. FuelTank

4. Swing Frame Assembly 16. Brush Head Drive Shield

5. Engine Mouniing Frame 17. Bristle Shield

6. Brush Head Assembly 18. Lift Cylinder

7. FuelTank Mounting Frame 19. Spring-Chain Assembly

8. Drive Shaft 20. Transport Chain

9. BrushHood 21. Safety-Chain Hitch

10. Control Box 22. Serial Number Plate

11. Hitch Bolts and Hardware 23. Brush Head Mounting Plate

d—a  o—=—0

= > TP R

T e

£

10 o 51-2507-4, 8/01



Installation

Engine Oil Level

Wisconsin Endine Only

Check engine crankcase oil level with dipstick located
at the back, left side of the engine,(See Figure below).

Add oil as necessary (see " Grade of Qil" chart in
Wisconsin Starting and Operating Manual supplied with
this sweeper). Fill through the oil filler (vent cap) to the
level indicated by the FULL mark on the dip stick.

Oif Filler
& Vent Cap

\

Dip Stick

Oll Filter

NOTE - If sweeper is equipped with an optional engine, -

refer to the operator's manual supplied with
this sweeper for those engines. '

Engine Fuel

Wisconsin Gasoline Engine Only

Fill the fuel tank with regular grade gasoline.

NOTE - If sweeper is equipped with an optional engine,
refer to the operator's manual supplied with
this sweeper for those engines. -

51-2507-4, 8/01

Battery Installation

A battery is not supplied with this unit. A 12 volt 70
amp battery is recommended for use with Wisconsin
Engines. This system is negative ground.

1. Place battery in holder located behind swing
assembly on carrier frame. Secure battery with
attached rubber strap.

"2, Connect short battery cable (attached to frame of

sweeper) to negative post of battery.

3. Connect long battery cable (attached to the Mon-
arch solenoid) to positive post of battery.

contact with eyes, skin, clothing, or
any surface. Flush immediately with
large amounts of water and consult a
doctor af once if acid gets on skin or
ineyes.

nCAUTION — Never allow battery acid to come in

Hitch

Connect drawbar; pintle, or ball hitch to tow vehicle.

hitch are rated to carry the Gross
Vehicle Weight (G.V.W.} of this
sweeper (weigh sweeper with water
tank full to determine the G.V.W. of
sweeper).

nCAUTION — Be sure tow vehicle and tow vehicle

Two-Wheeled Sweepers Only

Adjust hitch height as required 1o level top of main-
frame front-to-rear. Hitch mounting bolts must be tight
and secured with lock washers.

CAUTION - Use only grade 8 bolts, nuts, and
washers for replacement in hitch.

11



| Installation

Tail Light Hook-Up .

Refer to the figure below for tail light wiring diagram.

NOTE —The green and yellow wires connected to stop
light terminals also operate turn signals.

Connect male half of tail light wiring harness to tow
vehicle electrical system to match diagram below:

ELECTRICAL e 2 ROWN BROUN o
DIAGRAM e GREEN =} 4t YELLOW
" m—_— - - " 3
B (] It ol
S 2 | = o
A ) B!
L o]0 - 1 In GROUND Lo |{o
RIGHT -  LEFT

NOTE - Always check tail light, brake light, and turn
signal operation each time sweeper is
connected o towing vehicle.

NOTE - A tail light convertor module may be required
to connect the sweeper lighting system to
newer tow vehicles--order SWEEPSTER part
number 07-1842 tail light convertor if
necessary.

12 ) 51-2507-4, 8/01




S _ Installation

Mounting Brush Head

1.

2.

10.

Position main frame assembly on a level area.
Turn key switch to “ON” position on control box.

Fosition engine and swing assembly in straight

ahead position using “SWING” switch on control -

box.

Turn key switch to “OFF” position.

Slide brush head assembly under main frame, with
cross tube of brush assembly to back, next to

engine and swing assembly.

Raise back brush head cross tube untit pivot tube

plate on brush head lines up with swing assembly.”

Adjust brush head until square with front of swing
frame and tighten bolis.

Pin the lift cylinder to the center ear on the brush
head.

Connect spring on spring-chain assembly to right
side ear next to lift cylinder. Run chain through
notched hole in back plate of engine mounting
frame, '

Adjust brush pattern (brush contact) according to
instructions in ADJUSTMENTS section of manual.

Install drive shaft between brush head input shaft
and engine output shaft; tighten set screws se-

curely. Install safety shield {if removed) to cover

brush head input shaft.

51-2507-4, 8/01

Monarch Swing Lift

1. Add Dextron ATF (Automatic Transmission Fluid) as
required to fill reservoir until fluid runs out filler
elbow.

NOTE - Use ATF only in the Monarch Swing-Lift
system

13




General Information

This unit is a power sweeper, not a bulldozer! Do not
try to push materials as you would with a blade. For
heavy material, reduce forward speed and make two or
more passes, or remove heavy maierial first with a
blade or bucket-loader.

Angle brush head fully left or right to sweep. Damage to
sweeper or brush may occur if brush head is not angled
fully ieft or right.

Controls
In-cab controls located on electric control box:

1. Engine Stop Start

2. Brush Angle

3. Brush Lift

4. Sprinkter On-Off (Optional)

Engine Mounted Controls:
1. Throttle

2. Choke
3. Manual Clutch {Sweeper on-off)

Brush Speed

Always use the slowest speed that will do the job.

Slower brush speeds will reduce flying debris and dust,

and extends brush life under most conditions.

If excessive material is thrown forward toward tow
vehicle, reduce brush speed.

Brush speed is conirolled by engine speed with the
throttle control on the engine. Increase engine speed to
increase brush speed. Decrease engine speed to
decrease brush speed.

14

Required brush speeds will vary depending on sweep-
ing conditions. For light sand, light gravel, or light
snow, use slow brush speed. For heavy rock, mud, or
ather heavy material, a fast brush speed may be
required.

brush. Serious injury or property
damage may result from flying
debris.

nCAUTION — Be aware of debris discharged by

Sweeping Conditions

When sweeping dusty material, sweep on a damp

morning or on a day after it has rained when possible.
Use the sprinkler system (optional) to help control dust

- NOTE — Optional sprinkler systems can be field

installed on most sweepers equipped with
Wisconsin engines.

51-2507-4, 8/01




Leveling Main Frame

2 Wheel Sweepers Only 2. Swing brush head assembly fully to the right.
Adjust hitch height up or down as required to leveltop -~ 3. Snug right support yoke around brush head tube
of main frame front-to-rear. Hitch mounting bolts must and tighten two 5/8 bolts.

be tight and secured with lock washers.
4. Swing brush head assembly fully to left.

IMPORTANT - Use only grade 8 holis, washers, and

nuts for replacement in hitch. 5. Snug left support yoke around brush head fube and
tighten two 5/8 bolts.
6. Brush tube should fit snugly inte support yokes
Support Yokes when fully angled left or right.
NOTE - For serial numbers 75146 and up only. L 7. Level brush head per instrucions on page 16.
Sweepers with serial numbers below 75146do .- . . )
not have adjustable support yokes. " " NOTE ~ Adjust support yokes up or down if brush head

will not level per instructions on page 16.

Adjust support yckes as follows:

1. Loosen two 5/8 carriage bolts in each support yoke
{seefigure 1).

s Support Yoke
Pivot Frame

i
!

Loosen nuts to allow for adjustment.

IMPORTANT — The support yoke must be snug to the i
brush head frame or damage to the

sweeper may result.
WWMWMI

figure 1

51-2507-4, 8/01 15



Leveling Brush Head

CAUTION - Stop engine and remove key before

A making any adjustments to the
sweeper.

Brush pattern (brush contact) should be the same all

across the brush, with the brush fully right or fully left.

Check leveling of brush daily and when brush is

replaced.

NOTE - On 2-whee! sweepers only, be sure hitch is
properly adjusted and main frame is level
front-to-rear before making this adjustment
(see Adjustment, Leveling Main Frame, page
15).

NOTE - Adjust support yokes before making this
adjustment (see Adjustment, Support Yokes,
. page 15).

NOTE - Park and secure sweeper on a level surface
before ieveling brush head.

" NOTE - Refer to figures 2, 3, 4, 5, and 6 while leveling
brush head.

figure 2

1.

5.

9.

Angle brush head to straight ahead position.

Raise brush 3 to 4 inches off the ground with fift
cylinder.

Level-up brush head mounting plate with front of
engine mounting frame. Securely tighten all 5 bolts
holding brush head to engine mounting plate.

Adjust bolt “G" until each end of brush frame is the
same height off the ground.

Turn bolts “A” and “B” out unitil they support an
equal amount of weight.

*NOTE-1In steps 6-8 turn bolts “A” and “B" an equal

number of turns.

Angle brush head fully right. Measure distance from
ground to bottom front corner of brush head frame
side angle. Check this measurement on both right
and left sides, record measurements.

Angle brush head and check same measurements
as step 6. Record measurements.

Compare measurements from steps 6 and 7 with
figures 3, 4, 5, and 6. Adjust leveling as required.

Repeat steps 6-8 as required to level brush head.

Note — See Adjustment, Examples Of Leveling Brush

Head, Page 17.

ADJIST BOLY “C" QUT ADJIST BOLT “C" N

ADSIST BOLTES VA" & B 1N7 ADUIST BOLTS “A & “8 OUT

figure 3 figure 4

figure 5 figure 6

16

51-2507-4, 8/01




Examples of Leveling Brush Head

Example 1

See figure 7. Also figures 2,3,4,5,and 6 on page 16.

Angled fully right, left side of brush head frame side
angle was 19 1/2" and right side was 18”. Then angled
fuily left, left sid ewas 19 1/4" and right side was 20",

Per figure 5, adjust bolts “A” and “B” in.

Always turn bolts “A" and “B” equally, each time. 1/2

turn is approximately 1/8" in measurement on brush

head frame side.Recheck measurements and repeat
adjustments per examples 1 or 2 as required.

figure 7

51-2507-4, 8/1

Example 2
See figure 8. Also figures 2,3, 4, 5, and 6 on page 16.

Angled fully right, left side of brush head frame side
angle was 19 1/2" and right side was 21”.Then angled
fully left, left side was 19 1/2” and right side was 20 1/
2”. Perfigure 4, adjust bolt"C” in.

Recheck measurements and repeat adjustments per
example 1 or 2 as necessary.

figure 8

17



Brush Pattern

Brush pattern (brush contact} is the front-to-rear
distance cleaned on the ground when brush is running
and sweeper is standing still. See figure 9.

Adjust brush pattern with spring-chain assembly
(located under engine):

To increase brush pattern, lengthen chain.
To decrease brush pattern, shorten chain.

As brush wears, lengthen chain to maintain correct
brush pattern.

Brush pattern must be the same width at both ends to
prevent brush from wearing cone shaped. If brush
patiern is not the same at both ends (with a new brush
installed), level the brush head per instructions on page
16.

Checking Brush Pattern

1. Move sweeper onto a level surface covered with
sand or light gravel.

2. Start sweeper and set brush to a medium speed. -

3. Lower brush onto sweeping surface. Run brush in
place for 5 to 10 seconds in lowered position. Raise
brush.

4. Move sweeper away and inspect clean area left by
rotating brush. There should be an even strip 2 to 4
inches wide. If brush pattern is not even or is too
wide or narrow adjust as follows:

A. Brush pattern even, but too narrow: Lengthen
chain on spring chain assembly.

B. Brush pattern even, but too wide: Shorten chain
on spring chain assembly.

C. Brush pattern not even (wider at one end than
the other): Level brush perinstructions on page 16.

18

Spring-Chain As§embly

Spring-chain assembly is located next to brush head
lift cylinder.

adjusting spring-chain assembily.

, gCAUTION - Stop engine and remove key before

For Sweeping

1. Adjust the spring-chain assembly so the tips of the
bristles just touch the ground for maximum brush
-, life.

2. Formore effective sweeping, adjust spring-chain
assembly so brush sweeps a 2 to 4 inch front-to-
rear strip {see Adjustment, Brush Pattern).

3. In heavy sweeping, brush may tend to pull itself
down, causing excessive brush wear. Adjust
transport chain to limit the amount of spring stretch
to give a 2 to 4 inch front-to-rear strip (see Adjust-
ment, Brush Pattern).

51-2507-4, 8/01




Transport Chain

Transport chain is located next to brush head lift
cylinder. Transport chain should be used when brushis
in storage or moving between job sites.

cylinder during transport, if transport

nCAUTION - Brush head weight could damage lift
chain is not used.

CAUTION - Stop engine and remove key before
adjusting transport chain.

For Transport or Storage

1. Raise brush head assembly with lift cylinder, Stop. ... .
engine. .

2. Pulltransport chain tight and place in chain holder.

3. Lower brush head assembly so weight is supporied
by transport chain. .

For Sweeping

1. Adjust spring-chain assembly so brush bristles just
touch the ground{see Adjustmenti, Spring-Chain
Assembly page 18).

2. Adjust transport chain so spring stretches no more

than 2 1/2 inches when brush is engaged and
operating.

51-2507-4, 8/01 . . 19




Maintenance

Brush Section Replacement

Position sweeper on a level surface. Place blocks in
front and behind tires to prevent sweeper from rolling or
secure hitch and set brakes on tow vehicle.

1. GConnect transport chain so brush bristles are about
2 1o 3 inches off the ground.

2. Remove lock collars from the bearing assemblies
by removing set screws and tapping lock collars in
- direction opposite normal shaft rotation.

3. Remove the four bolts holding each core bearing,
remove the drive chain, and remove the core (and
old brush) from the brush head.

4. Stand brush assembly up on end with blocks under - == ~vs

bottom end (sprocket end should be down).
5. Remove bolts from end ring and remove ring.
6. Remove old sections from core.

7. Fill core with new sections (per instructions in-
cluded with new sections}.

8. Reinstall end ring with bolts.

9. Reinstall core with new sections back into brush
frame and reinstall drive chain.

10. Slide core side-to-side to align sprockets and pull
forward on core to tighten drive ¢hain; tighten
bearing bolts. :

NOTE - Core shaft must be equal distance on each
end, from rear brush head frame tc insure that
drive sprockets are aligned.

11. Tighten lock collars by tapping into direction of
shaft rotation; then tighten set screws.

12. Level brush head per Adjustment, Leveling Brush
Head, page 16.

13. Adjust brush pattern per Adjustment, Brush Pattern,
page 18.

20

'. Tightening Drive Chain

1. Loosen four bolts holding core bearings on brush
shaft.

2. Pullbrush forward to tighten chain.

3. Tighten bearing bolts.

Sprocket Alignment

1. Remove lock collars by removing set screws and
tapping lock collar in direction opposite brush

rotation.

élide core side-to-side until sprockets align.

3. Reinstall lock collars by rotating lock collar into the
direction of brush rotation; tighten set screws.

Hydraulic Swing-Lift Unit

A Monarch brand electric-hydraulic power unit provides
hydraulic power for lifting and angling brush head
assembly.

Refer to the separate Monarch manual (enclosed with
this manual) for maintenance, service and trouble-
shooting of the Monarch power unit.

51-2507-4, 8/01



e Maintenance

Lubrication

Axles Front and Rear

Brush Head Pivot (2 Pi@s)

Axles are prelubricated at the factory. Check and/or
repack axle beatings and hubs as required with high
temperature wheel bearing grease.

Grease Zerks

Grease all grease fittings shown in figures 10-13, daily
with Multi-purpose grease.

Drive Shaft

Grease u-joint on each end of drive shaft with multi-
purpose lithium based grease daily

figure 10

Pivot Pins (4 Places)
I i

Caster Swivel (1 Place} o @ @

H il
figure 11

r

Swing Cyiinder (2 Places)

figure 13

figure 12
51-2507-4, 8/01 21



Maintenance

Maintenance Schedule

19114 |en4 aoe|day 1o |mog wawipes [and auibug ueeln

1o esemjuel) suifiug abueyn

lauea|n iy eoejdey jouesn

[@A87 10 9sEMUEID awbuT o8y

s8s0H pue sBuinl4 onnelpAH usiybl | pue 3oayn

alempleH pue sjog ueybi,

8Insseld Iy al1L Yosys

laneT elljoaos|3 Aleeq 3oayD

._.m;__m welsAg JepuiLidg [euondo uea|n

(Aessaosu jl aoe|doy) sjeosq Alsjes ues|D

suley) Aleyes Yol joadsuy|

BIEMPIEH YOUH pUe YoyH Joadsuy]

Alquiessy peeH ysnig [aae

uonelsdo Jadold Joy siybin yosyn

uisiied ysnig yoeyn

Syie7 9SBaI) ||V S1BaUgn]

(uun yoreuopy} |aAe IO ANBIPAH HoRUD

|enuepy
auibug
o8g

sS4 0S5
PV EETN

Are@

51-2507-4, 8/01

22



51-2507-4, 8/01 B 23



Carrier Assembly (3 and 4 Wheel)

Ref Part Qty Description

1. 030045 3 Fitting, Elbow, HR, 90°, 1/4MP, 1/4FPS
2. 030371 1 System, Hydraulic, Monarch, 12Volt
3 033983 4 Assembly, Parklamp, 1/2 Hose, W/Clamp
4. 0M0M8 3 Screw,Cap, 3/8-16x1
5 (070144 10 Nut Lug,1/2-20
6. 070819 1 Cable, Battery, 4x32,3/8 Eye
7. 07080 1 Cable, Battery, 4 Gauge x60
8 0708% 1 Terminal Block, 12 Post
9. 0084 1 Wire, Cord, 16 Gauge
10. 070856 2 Nut, Lock, 1/2, F/Strain Relief
1. 070857 1 Sirain, Relief, 1/2
12 (70871 1 Battery
13 0M10e3 8 Nut,Hex, 1/2-20
14 071353 1 Axle, Assembly Rear
15, 071427 1 Strain, Relief, 1/2, WHT
16, 071620 1 Box, Electric, Junction
17. 071718 4 Washer, Lock, Split, 3/8
18 071757 1 Box, Battery, Plastic
19 0M1782 8 Washer, Lock, Split, 1/2
2. 071763 8 Washer,Flat, 1/2

' 21, 075142 1 Cable, Battery, 4x27

1 2 072480 2 Screw,SocketHead,3/8-16x1/2
24 073176 1 Cable, Battery, 4x20
25 073279 3 Washer,Flat, 3/8
26. 073624 4 Tack Metal, 31 Series
28. 07365 4 Nut,Hex, 3/8-16
30 075158 4 U-Bolt, 1/2-20x51/2x27/16.
3}/ 1729 1 Weld, Frame, Main, B, 3 or 4Whee!
34, 500004 1 Label, Plate, Seral Number
b, 075715 1 Boot, Red, #2/48
3% 07202 2 Temminal, Ring, 3/8, 4 Gauge
37. 072171 7t Cable, Battery, #4
38 Q73273 2 Washer, Lock, Split, 516
0¥ 07328 2 Nut,Hex, 5/16-18
40, 075259 1 Extender, Battery, Bolt, 5/16-18
4. 071904 2 Screw, Round Head, Phillips, 8-32 x 3/4
42 071906 2 Nut,Hex,832
43, 071907 2 Washer, Lock, 8
44, 50574 1 Lable, Waming, Read, Manual
45 500186 2 Label Logo, Sweepster
46. 5006575 2 Label, Waming, Fenders
47. 500578 3 Label, Tie Down Point
A 073840 4 Screw Cap, 1/4-20x13/4

24 _ ‘ 51-2507-4, 8/01



Assembly No. 11-4244

Carrier Assembly (3 and 4 Wheel)

EE

vt

51-2507-4, 8/01 _ 25



Caster (3 Wheel Assembly)

Ref

1
2
3
4.
5.
6.
7.
8.
23

26

(SEE NOTE 25

16

Part Qty Description

Bl A B R o o A R A

Spacer, 3 1/2, Caster

Spacet, 2.70, Caster

Seal, Ol

Bearing

Hub, Caster, Tow, Front, W/Cups & Hardware
Screw, Cap, 5/8-11x2

Pin, Gotter, 3/16x2

Clamp, Screw, 15/16-2 1/4

Nut, Hex, 5/8-11

Washer, Lock, Split, 3/8

Washer, Lock, Split, 5/8

Screw, Cap, 3/8-16x11/4

Nut, Hex, 3/8-16

Kit, Mounting, F/Swivel, W/O Spacers
Shield, Dirt, Caster

Weld, Frame, Caster, Mounting, Single

(SEE NOTE 3

Assembly No. 11-4442

7

51-2507-4, 8/01



: Caster (4 Wheel Assembly)

Assembly No. 11-4416

Ref Part Qty Description

1. 070066 2 Screw,Cap, 5/8-11x2

2 070144 10 NutLug, 1/2-20

3 071204 6 Nut Hex 5811

4, 071872 6 Washer, Lock, Split, 5/8

5 072855 4 Screw, Cap,58-11x21/2

6 11-1530 1 Weld, Mounting, Caster, Dual
7. 11722 1 Angle, Mounting, Caster, Left
8 117223 1 Angle, Mounting, Caster, Right
9 117224 1 Plate, Mounting, Caster, Dual

51-2507-4, 8/01 27




_ . Carrier Assembly (2 Wheel)

Ref Part Qty Description

1 030045 3 Fitling, Elbow, HR, 90°, 1/4MR, 1/4FPS
2. 030371 1 System, Hydraulic, Monarch, 12Volt
3 03383 3 Assembly, Parklamp, 1/2 Hose, W/Clamp
4. 070018 3 Screw, Cap,3/8-16x 1

5 070144 10 Nut,Lug, 1/2-20

6. 070819 1 Cable, Battery, 4x 32, 3/8 Eye/Standard
8 0708% 1 Terminal, Block, 12 Post

10. 070856 2 Nut, Lock, 1/2, F/Strain Relief

1. 07085 1 Stain, Relief, 1/2BRN, 16/12

12, 070871 1 Battery, 24-3, 425CCA, 80 Reserve
13 071083 8 Nui,Hex, 1/2-20

14 071353 1 Axle, Assembly, Rear

18 071427 1 Sirain, Relief, 1/2

16 (71629 1 Box, Electric, Junction, Block

17. 071718 4 Washer, Lock, Split, 3/8

18 071757 1 Box, Batiery, Plastic

19. 071762 8 Washer, Lock, Split, 1/2

20, 071763 8 Washer, Flat, 1/2 :
2. 07hide 1 Cable, Battery 4 x 27, 3/8 Eye & Post
2 072480 2 Screw, SocketHead, 3/8-16x 1/2
25, 073279 3 Washer,Flat, 3/8

26 0738624 4 Tack, Metat

28 073654 4 NutHex,3/8-16

0 075158 4 U-Bolt, 1/2-20x51/2x2 716

3. 112573 1 Weld, Frame, Main, 2 Wheel

3. 500004 1 Label, Plate, Serial, Number .

35 076715 1 Boot, Red, #2/48

36 07202 2 Terminal, Ring, 3/8

3. 072171 71t Cable, Battery

38 (73073 2 Washer, Lock, Split, 5/16

30 0778 2 Nut Hex, 5/16-18

40. 075259 1 Extender, Battery, Bolt, 5/16-18

4, 071904 2 Screw, Round Head, Phillips, 8-32x3/4
42, 071906 2 Nut,Hex, 8-32

43 071907 2 Washer, Lock, 8

44, 500574 1 Label, Waming, Read Manual

45, 50186 2 Label, Logo, Sweepster

46, 50575 2 Label, Waming, Fenders

47. 500576 3 Label, Tie Down Point

48 1311807 1 Plate, Mounting, Cable, Bracket

49 071477 1 Gtrain, Relief, 3/4, Water Tight

50. Q72245 1 Sirain, Relief Nut, 3/4

28 51-2507-4, 8/01



Carrier Assembly (2 Wheel) g

Assembly No. 11-4198

51-2507-4, 8/01 ' 29



Hitch Assembly

Assembly No. 28-1512
(2Wheel 2" Ball)

Ref Part Qty Description

1 075168 4 Screw, Cap,M16-2x50

2. 070863 1 Hitch,Ball,2

3. 07453 8§ Nut, Hex, Lock, M16-2

4 (07164 2 Chain,3/8,40Links -

5 07-1762 2 Washer, Lock, Split, 1/2

6 071784 2 Nuf,Hex, 1/2-13

8 072032 2 Clevis, DoubleLink, 9/32

9 0751720 6 Washer, Flat, M16

10. 073675 2 Screw,Cap,1/2-13x41/2

1. 074815 2 Hook, Split, W/3/8 Clevis & Laich, F/Safety Chains
12 118872 1 Weld, Mounting, Hitch, F/Pintel/Ball Insert
13 500042 1 Label, Waming, Hitch

14 075170 4 Screw,Cap, M16-2x80

15 10278 1 Stand,TowBehinds

30 ' o 51-2507-4, 8/01



Hitch Assembly

Assembly No. 28-1509
(2Wheel 3” Pintle)

Ref Part Qty Description

1 075168 4 Screw, Cap, M16-2x50mm

2 075173 2 Screw, Cap, M16-2x120mm

3. 071035 1 Eye, Pinile, 3, Bolt+On

4, 07452 10 Nut, Hex, Lock, Mi6-2

5 071604 2 Chain, 3/8,40Links

7. 07203 2 Clevis, Double Link, 9/32

8. 0756172 6 Washer, Flat, M16

9 074815 2 Hook, Split, W/3/8 Clevis & Latch
10 113016 1 Weld, Hitch, Mounting, F/Bolt-On Pintie
1. 500042 1 Label, Waming, Hitch

12 05170 4 Screw,Cap, M16-2x80mm

13 100278 1 Stad

51-2507-4, 8/01 o 31




Hitch Assmbiy

: Assembly No. 28-1510
™~ (2Wheel 2” Pintle W/Chain)

Ref Part Qty Description

1 075189 4 Screw, Cap, M16-2x50mm

2 071027 1 Eye,Pintle,21/2, I-Bolt

3. 074532 8 Nut, Hex, Lock Mi16-2

4 07604 2 Chain,3/8,40Links

6. 072032 2 Clevis, DoubleLink, 9/32

7. 0r5172 6 Washer, Flat, M16

8 074815 2 Hook, Split, W/3/8 Clevis & Latch
8 131684 1 Bushing,2x1.505x1.12

10. 132606 1 Weld, Mounting, Hitch, F/1-Bolt Pintle
1. 500042 1 Label, Waming, Hiich

12 075170 4 Screw, Cap, M16-2x80mm

13 1006278 1 Stand

32 51-2507-4, 8/01




Hitch Assembly

Assembly No.28-1513
(2Wheel 2 5/16” Ball)

Ref Part

07-0065
071204
071604
071872
072032
073120
074815
112877

OONO WD =

51-2507-4, 8/01

Qty Description

_ o N RN R

Screw, Cap, 5/8-11x2

Nut, Hex, 5/8-11

Chain, 3/8, 40 Links

Washer, Lock, Split, 5/8

Clevis, Double Link, 9/32

Washer, Flat, 5/8

Hook, Split, W/3/8 Clevis & Latch
Weld, Mounting, Hitch, Ball, 2 5/16
Label, Waming, Hitch

33



Hitch Assembly

Assembly No. 28-1504
{ 3 or 4Wheel 2" Ball W/Pin)

Ref Part Gty Description

1. 0706 2 Pin, Cofter,3/16x2

2. 070363 1 Hich,Ball,2

3 071604 2 Chain,3/8,4olinks

4 01762 2 Washer, Lock, Split, 1/2
5 071764 2 Nut,Hex, 1/2-13

6. 072032 2 Clevis, Double Link, 9/32
7. 07%A 2 Screw, Cap, 1/2-13x41/2
8 074040 2 Washer, Flat, 1

g 074815 2 Hook, Split, w/ 3/8 Clevis & Latch
0. 111511 1 Pin,Towing, Pole, Install
11. 111536 1 Weld, Hitch

12 500042 1 Label, Waming, Hitch

34 _ 51-2507-4, 8/01



Hitch Assembly

Assembly No. 28-1505
(3 or 4Wheel DrawbarW/Pin)

Ref Part Qty Description

1. 070206 2 Pin, Cotter, 3116 x2

2. 0764 2 Chain,3/8,40Links

3. 07203 2 Clevis, Double Link, 9/32

4. 074040 2 Washer, Flat, 1

5 0rM815 2 Hook, Split, W/3/8 Clevis & Latch
6 - 11508 1 Weld, Hitch, Towbar, Drop Pin
7. 111511 1 Pin, Towing Pole, Install

8 500042 1 Label, Waming, Hitch

51-2507-4, 8/01 ' - 35




Ref

DOmrPrgIgeoeNorN

98]
3]

Part

075173
070206
074532
071604
072032
072479
07-4040
074815
111511
130777
500042
071734
07-1833
073426
(073273

Hitch Assembly

Qty Description

XN SRy R NN O S O S S ST

Screw, Cap, M16-2x120mm

Pin, Cotter, 316 x2

Nut, Hex, Lock, M16-2

Chain, 3/8, 40 Links

Clevis, Double Link, 9/32

Hitch, Ball, 2 5/16

Washer, Flat, 1

Hook, Split, W/3/8 Clevis & Latch
Pin, Towing, Polg, Install

Weld, Hitch, Towbar, 3 or 4Wheel
Label, Waming, Hitch

Clamp, Rubber, 1

Loom, Flex, Guard, 3/4

Screw, Cap, 5/16-18 x3/4
Washer, Lock, Split, 5/16

Assembly No. 28-1506
(3 or 4Wheel 2 5/16”W/Pin)

51-2507-4, 8/01




Ref Part

07-5173
070206
07-1035
074532
07-1604
072032
07-4040
07-4815
11-1511
130777
500042
071734
07-1833
07-3426
07-3273

.UQFDPI—\;;:ESDPON.U'I:P@N.—‘-

51-2607-4, 8/01

Hitch Assembly

Qty Description

N?;C.O—‘—L—LI\)NI\DI\J!\J—'-I\JI\J

2

Screw, Cap, M16-2x 120mm

Pin, Cotter, 3/16x2

Eye, Pintel, 3, Bolt-On

Nut, Hex, Lock, M16-2

Chain, 3/8, 40 Links

Clevis, Double Link, 9/32
Woasher, Hat, 1

Hook, Split, W/3/8 Clevis & Latch
Pin, Towing Pole, Install

Weld, Hitch, Towbat, 3 or 4Wheel
Label, Waming, Hiich

Clamp, Rubber, 1

Loomn, Flex, Guard, 3/4

Screw, Cap, 516-18x3/4

Washer, Lock, Split, 5/16

Assembly No. 28-1508
(3 or 4 Wheel 3” Pintle)

37




Brush Head Assembly

Ref Part Qty Description Ref Part Qty Description

1. 050543 1 Shaft, Telescoping, P84, 1 1/4 RD, 7/8 Hex 30. 073654 9 NutHex,3/8-16

2 060088 1 Chain,60x88, WMaster 3. 073679 1 Screw,Cap, 58-11x13/4
3. 080180 1 Sprocket, 60B11, 7/8Hex, 5/16 Set Screw 2 073709 3 Bolt, Carage, 1/2-13x13/4
4, 080208 1 Sprocket, 60A48 x 1 1/4R0, W/Holes 3B 073322 8 Nui,Insert, M6x 1

5 0F0018 1 Screw, Cap,3/8-16x1 34 074350 2 Shackle, Chain, 3/8 Rnd Pin
6. O070M5 8 Screw,Cap, 1/2-13x11/2 3. 0800208 2 Flange, Bearing, 2Hole

7. 00117 1 Bolt, Cariage, 1/2x2 36 080034 2 Bearing, 7/8Hex, WiHole

3. 0740119 4 Bol, Carriage, 5/8-11x13/4 37. 080067 2 Bearing,11/4,4Bolt

9 0/0156 2 Washer, Flat, 12 8 10773 2 Shield, Side, Hood

10. 070216 1 Spring,Tension, 1.87 x 10.31 39 1118286 1 Bracket, Hood, 11 1/2

1. 070217 1 Chain, 1/4,9Links 40, 11372548 1 Shaft, Hex, 7/8 x6 1/2, W/Hole
12 070248 1 -Chain, 1/4,22 Links 42 118220 1 Plate, Retainer, Section, Set
13 071294 5 Nut,Hex, 5/8-11 43 130830 1 Weld, Core, 7 Feet

14, 071309 4 Screw, Cap, 1/2-13x11/4 o 130833 1 Weld, Core, 8 Feet

16. 071716 7 Bolt, Carriage, 3/8-16x 1 010829 1 Weld, Core, 9 Feet

17. 071717 1 Bolt, Carriage, 3/8-16x11/4 44 13083 1 Bracket, Hood

18. 071718 9 Washer, Lock, Split, 3/8 45, 1309541 1 Weld, Frame, Brush, 7 Feet
19. 071762 16 Washer, Lock, Split, 1/2 " 1309542 1 Weld, Frame, Brush, 8 Feet
20, 071764 8 Nut,Hex, 1/2-13 - 119218 1 Weld, Frame, Brush, 9 Feet
21, 071783 1 Pin, Spirol, 316x11/2 46 131862 1 Weld, Hood, 180°, 7 Feet
2 071872 5 Washer, Lock, Split, 5/8 131857 1 Weld, Hood, 180°, 8 Feet
23 070681 2 Fitting, Zerk, Drive-In, 1/4 © 137317 1 Weld, Hood, 180°, 9 Fest
24, 072952 8 Screw,M6x1x20 47. 1385% 1 Plate, Chain, Guard, Front
25, (073120 4 Washer, Flat, 58 48 1311412 1 Plate, Chain, Guard, Rear
26 07M373 4 Washer, Lock, Split, 5/16 49, 281519 1 Safety, Label, Kit

27. 073278 4 Nut,Hex, 5/16-18 5. 500115 2 Label, Danger, Rotating, Driveline
28, 073279 8 Washer, Flat, 3/8 51. 50253 1 Label Logo, Sweepster

29, 073438 4 Bolt, Carrage, 5/16-18x 1

38 ! : 51-2507-4, 8/01




Brush Head Assembly

Assemblies No.11-4280 {7 Foot)
11-4193 (8 Foot)
28-0506 (9 Foof)

51-2507-4, 8/0H j 39






Swing Assembly

41



Engine and Drive Components

Ref Part Qty Description

1. 030454 1 Fitting, Barb, HP 90°, 1/4, 1/8MP

2 030815 1 Fitting, STELB,BR90°, 114

3. 031173 1 Fitting, Barb, HB 1/4, 1/4F

4. 07015 4 Washer, Flat, 1/2

5 0538 2 Clamp, Screw, MM-4 1/4-5/8

6. 071095 21t Hose Fuel, 1/4

7. 0718 8 Washer, Lock, Split, 3/8

8 01730 4 Bolt, Carriage, 3/8-16x11/2

9 07288 1 Engine, Wisconsin, G,VHAD, Electric Ignition
0. 07373 6 Washer, Flat, 3/8

11. 073854 8 Nut,Hex, 3/8-16

12 073673 4 Screw,Cap, 1/2-13x21/2

13 073084 4 Nut, Hex, Lock, 1/2-13

14 074052 4 Screw, Cap, 3/8x3/4

17, 111520 1 Weld, Mounting, Tank, Gas

18, 111523 1 Bracket, Air, Filter

19, 280508 1 Assembly, Electtic, W/Engine, Wisconsin
2. 500213 2 Label, Waming, Rotating Shaft

A 070670 1 Tank, Fuel, 10 Gallon

B 11452 1 Weld Mounting, Engine

42 _ 51-2507-4, 8/01




2]
il
c
Q
c
o
o
£
Q
&)
Q
2
o
(]
T
Lo
©
L))
£
o
Lo
L

Assembly No. 11-4195

43

51-2507-4, 8/01



Option — Sprinkler System

Ref Part Qty Description

1. 030076 1 Fitting, Nipple, BP, Close, 3/8

2. 030182 1 Fitfing, Nipple, BF, Close, 1/2

3. 030457 1 Fitling, Barb, 3/8, 3/8MP

4, 080714 1 Fitting, Barb, HR 80°, 5/8, 1/2MP

5 030819 1 Fitting, Reducerbushing, BP 1/2x3/8

6. 0310639 1 Fitling, Reducerbushing, HE 3/4x 1/2

7. 0311827 1 Fitting, Plug, BP Squars, 1 1/4

8 03226 1 Fitling, Barb, HP 5/8, 1/2MP

9 03136 1 Pump, Flojet, Water, 2.1 G.PM., 12Volt

10, 03132 1 Valve, Shut-Off, Ball, 1/2

1. 070156 4 Washer, Flat, 1/2

12 070367 1 Assembly, Tank,Water, 150 Gal

13 040532 1 Strainer, Hypro, Water

14, 070547 2 Clamp, Spring, 7/8 Hose

16, 070649 2 Clamp, Spring, 5/8 Hose

16 071762 4 Washer, Lock, Spiit, 1/2

17. 0764 4 Nut,Hex, 1/2-13

18 073837 2 Screw, Cap, 1/4-20x1

19. 073838 4 Screw, Cap, 1/4-20x11/4

2. 073708 4 Bol, Carriage, 1/2-13x11/2

2. 07402 6 Washer, Flat, 1/4

2 074033 6 Nut, Hex, Nylock, 1/4-20

23 074037 4 Nut,Hex, Nylock, 1/2-13

24, 090028 21{t Hose, Heater, 5/8

25 090056 141t Hose, Heater, 3/8

28, 090107 1 Strap, Nylon, Tank, 2x 52

27. 117051 4 Weld, Bolt, Tee, Sprinkler .

28 131742 1 Weld, Mounting, Tank, Water, 150 Gallon

29 1318% 1 Plate, Mounting, ROPS, Strobe

0. GKiBe 1 Assembly, Spray Bar (7 Foot)
GKit67 1 Assembly, Spray Bar (8 & 9 Foot)

44 L 51-2507-4, 8/01



Option — Sprinkler System

Assembly No. 11-4409(7 Foot)
11-4441 (8 & 9 Foot)

51-2507-4, 8/01 _ 45




Control Box Assembly

ltem Part Qty Description

07-0351
07-0351A
070870
070856
070857
073432
074038
074039
11-1519
50:0019

SN WO

46

1
2
1
1
1
2
2
2
1
1

Box, Control, Hoffman
Switch, Toggle, 6 Prong
Switch, Ignition, NG-100

Nut, Lock, 1/2, F/Strain Relief
Strain Relief, 1/2 BRN, 16/12
Screw, Cap, 1/4-20x3/4
Washer, Lock, Split, 1/4

Nut, Hex, 1/4-20

Hanger, Control Box

Label, Control Box

Assembly No. 07-0351-1
Control Box without Cable

51-2507-4, 8/01



lem Part Qty Description

1. 070343
2 (00351
3. 0/0351A
4. 070370
5 071477
7. 0r246
8 043X
9 074038
10. 074039
1. 111519
12 500019

51-2507-4, 8/01

1
1

2,

1

1
1
2
2
2
1
1

Switch, Toggle, 2 Position
Box, Control, Hoffman

“Switch, Toggle, 6 Prong

Switch, [gnition, NG-100
Strain, Relief, 3/4
Strain, Relief, Nut, 3/4
Screw, Cap, 1/4-20x3/4
Washer, Lock, Split, 1/4
Nut, Hex, 1/4-20
Hanger, Control Box
l.abel, Control Box

Control Box Assembly

Assembly No. 07-0351-2
Control Box with Cable

47




Storage

o 0 o 0 0 0 o 0 0 0

Cc o Qo e 0o o o o o 0

L

oy

NOTE: RECOMMENED JACK STAND STORAGE POSITION FOR P&H-

IMPORTANT ~ 7o avoid damage to both jack and .
spraybar, jack should be stored with
the sand shoe vertical or forward
towards the towering vehicle.

48 51-2507-4, 8/01




Torque Values

Boft Torque Specifications

. Body Size ¥t-Ibs Body Size Ft-lbs
Grade5.. . Class 8.8

. 1/4-20 - 6+ .1 M6 - 1.0 5+ 1
- -28 1 - 71 n/a -

-~ 5/16=18 ... 13+ 3 /a -
=M 4+ 3 nfa N
3/8- 16 23t 5 M8 -1.25 14z 3

- 24 26+ 5 —1.0 -
7/16—14 37+ 8 M10-15 29+ §
=20 41+ 9 -0.75 -

1/2-13 56+ 11 M12-1.75 T 50+ 10
=20 63+ 12 - 1.0 -

S M6-12 82+ 14 Mi14-20 80+ 14
-18 91+ 16 -1.5 -
5/8-11 S 113+ 20 MI16 2.0 125 £ 22
- 18 o 127 23 -1.5° -

34 -10 2012 26 nfa -
- 16 223+ 29 nfa -
7/8-9 321+ 41 { M20-25 244°% 31
- 14 155 = 46 ] -1.5 -
1—8 T 483 + 62 M24-3.0 - 422+ 54
- 12 528 + 68 -2.0 -
Body Size Ft-1bs Body Size Ft-lbs
Grade 8 Class 10.9
1/4 - 20 9+ 2 M6-1.0 8+ 1
-28 10+ 2 n/a -
5/16 — 18 i8+ 4 n/a -
-24 20+ 4 n/a -
31816 32%.7 M8 —-1.25 20+ 4
-24 37+-8 -1.0 -
76— 14 52+ 11 " MI10-1.5 40+ 8
- 20 58+ 12 -0.75 -
1/2-13 80+ 16 MI12-1.75 69+ 14
-20 90+ 18 -1.0 -
9/16—12 115+ 20 Ml4-2.0 110.+ 20
- 18 128 + 23 -1.5 -
51811 159+ 28 M16-2.0 173+ 31
-18 180+ 32 -1.5 - :
3/4-10 282+ 36 n/a -
-16 315+ 41 n/a -
78 -9 454 = 59 M20-2.5 337+ 44
- 14 500 .65 , -1.5 .
1-8 681+ B8 M24 -3.0 583+ 75
-12 746 + 97 -2.0 -

Foot- pounds may be converted to Newton Meters by multiplying by 1.35582.
Foot-pounds may be converted to Inch-pounds by dividing by 12.
If the nut and screw are not the same grade, the lower grade will always be used.

NOTE - Nylock nuts are utilized when greater resistance 1o vibrating loose is required, and greater operating
temperatures are not a factor. In addition, like lock nuts, nytock nuts have a safety feature that if the bolt
does vibrate loose, the nut will remain on the screw. install nylock nuts fo the standard {orque shown above.

51-2507-4, 8/01 T 49




Warranty Information

LSINHWNOD/SNOLLSIDONS "L

1004 []pooD [jud[paxg [J :Moddng resmuyoay,

3004 (] PooD) (] We[e0xd ] :9ouBULIOLIa]
1004 [ POOD [ 1e[120%T ] 190IATOG SO[8S
1004 [} pooD) [C]Ius[[20xd ] 19U, AT9AT[2(T
1004 [J POOD [ IuL[[e9Xq [ :ooueresddy

(10 Y0949) DNIMOTTOL HHL HLVI HSVHTd 9

: . PO O
%..:Bmmm><Dmouaaomm:oﬁmSmODEh&om.BRuQ _H__

) " asn Iong O Lpidung [ voneindey [0 soud g bﬂmsd O

(u0 309y0) { MALSIAAMS V ASVHOANI NOA (I AHM 'S

E.:mEEoO ON [] S°X
GIHAQW HATE OL X TLOTIOD LI LINA 3L dId +

ON[J $2& [J {'TVNYIN SLIVA/NOLLYIIAO
NV AT HNOLSND YNOX ¥0 NOA AId '€

("Auo s1adsoms JuatIgorne Jo,])
"YHAOW HATIA A0 YHGWNN THAOW ANV SIVIN T

B=Ro0
YoTRY L [ SHqe( [ersueD (] WIC [J AouS [
CONIJHIMS HIV NOA TVIIELVIN T

L6/f 1OH HMS w04

pred eBeised 1ajsdasms 0 LINMEH-pIBD 19[E8(1-MOHBA ISWOISNN-B)ILA

Lot dz ) [222H

Ao gs8ippy

Bweps,iapadg

I8WOISNS 0) palaAleq ateg la[ea(q 01 paaAleq eleq

Japoweubug ayeweubug
L.mﬂE.w.z_m:mm C A JaguinNapon
auoyd . ‘ - [e74 Sm.hm.
Ao ssaippy
SUWENS,J8582INd

S21d0J ATILINW QHYH SS34d - LNIHd 35¥31d

91167966 (FEL) 10 QOTL-9SH-008-T 18 [180 € Sn 213 sseafd
‘suonsanb Aue oary nok JJ “YHLSIHAMS 01 POl pue Jolzap pue
Iowrolsnd Aq paudis pue pajejdwod usym Auo. pryea st justudimbe siy
uoucnasjoid Lyuesse g yonpoid.caisdesng v Sursoyound ofnok oy

NOILVALSIOHY AINVIAVAA VHALSITAMS

51-2507-4, 8/01

50



o
o)
P
©
=
Tt
L
E=
==
et
c
©
-
S
=

ou| “ivisdeamg jo
180yyjo pazuoyine ue Aq Bugum uj 1deaxa pabueys 1o ‘pauspeoiq ‘papusixa aq JouuEd AUBLIEM SIY] "JBYSq NG Ul AUE Sxew o) pazLoyIng
euohue sy Jou ‘fluenem sseldxe JaUio ou B S AUBLIEM USHUM SIU JO UORRINP aU) 0} pejwl Aissaidxa ale ‘asodind senoped
® 10} ssauly Jo Aligeiueyosew jo Auenem Aue Suipnjou; ‘sefueirem Aioiniels Jo palidwi Auy ‘sjuswsoeldal 1o siledal pazuouieuN oy
@|qisuodsal Jou ale 9 "BAOBIEP USag DABL 0} PESO[OSID |eys uolpadsuy; se sped Jo Led yons Jo ‘sn Aq pejeuBisap Ajjoe) 29|98 € Je 10
‘ueBlyoly ‘1exaq Jo -ou| eisdeems 1e Jjedal 1o Juswaoe|des ey} o} ‘uondo Ino je ‘pauwy Aisseldxe s1 Ajuesem ay) japun uolebigo O

"slojenior pue ‘siepuljAo ‘siojow ‘sdund oyneipAy ‘sexoqieab (0]
pajiwi Jou a8 Ing ‘apnjoul sjusUodiuod pesolD uihial ol Jolid pajqwassestp ale sjusucdwos peso|o I 1o ou| ‘1sisdosmg Aq pazuoyine
Alssaidxa Jou Aem Aue ul pasedel Jo payipow s| jonpoid sy Jo ped Aue 1o jonpoid su Jl PIOA PBISPISUOD aq |[Im Auelem By "siainjoenuew
aAoadsal Jiay Jo saiueLEM BU) 0} 198fgns sre asay | "puny Aue Jo sjusuodwos peseyaind Aue Buipnjoul -su Y1eisdeems Aq painjoejnuew
jou sem yaym jonpoid sy Jo Alosseooe 1o Jusuodwod Aue Jo SeL0sSsenoE apel} 0} 10adsal Yum AjueLem ou seyew 'ouj arsdooms

‘a011d aseyaind jonpoid ey pesoxa Jepunasey ANjIqe)| [e10} §,'0u| ‘1sjsdaamsg J[eYys JUSAS OU U "S}08jep pIEs Jo
8snessq paniooe eAey Aew Yolym asuadxa Jo sl iso) ‘sued aanoajep Jo iredas jo Jusweoejdel suylyum uogas UL Ul sebireyo uolepodsues

10 81500 Joge| [epusnbasuoo 0} peywlf Jou ing ‘Buipnjour ‘puty Aue jo sebewep [euanbesuod 1o} ejdey aq jou [eYS "Du|“IgIsdeame |

Jeseyoind sy} jo suonepadxa
3y 193wl | jonpoad Yoes Jo saueuuoped sy Jeyy ssyelrent e jou osje s| Ajueuem siy) ebelols tedosdwl ‘uoiesLIgN| JUSINSUI 10
Jadosdwi !suolpeoioeds paysiqnd o} Aresjuoo suonipuos peoj 10 paads Je uonesedo ‘sjuapiaoe Jo Bugpuey sadosduw ‘sjuewnsnipe 1o sdn
BUN} SUPNOI “Ieam Jewlou ‘eourusiuew Aressaoeu pue sjqeuoseal spinod o} elnjie) Jonpoid dn jes Apadoud o) ainpey :0) panwif 10U Ing
‘Buipnjour ‘1asn au} Jo uoissassod sy Ul B|Ium asn sjqeLosesIun A ‘Wed Ul Jo ejoym Ul ‘pasned 10s)ep o} Ajdde jou seop Ajueuem Syl

‘Aonod siyy ul psugeluoo suogew|| 3y} o} 1slgns ‘spejep BuunioenuBW WO 954} 3q O}
1onpoid yoes sjueirem ueBiyouy ‘Jeixeq Jo -ou] Ueisdeams ‘Jesn [eulBuo sy o} jonpoid o AlsAllep Jo a1ep WOk syuou (g) XIS o pouad e 104

Awerepm yiuop xis papwi] Y31S4IAMS

(H31Sd43IMS] ) |

51

-2607-4, 81

51



Glossary — Terms & Abbreviations )

BP - black pipe

brush head assembly — assembly that includes the
core, hood and brush frame.

brush pattern —area of dirt removed from sweeping

surface; with a properly adjusted sweeper, the paitern

is the same width for the entire length.

caution — indicates a potentially hazardous situation
which, if not avoided, may result in minor or moderate
injury.,

CV - constant velocity; usually refers to a drive shait.

core —weldment that holds brush sections.

dirt deflector — kit made of metal and/or rubber parts
designed to direct debris away from the operator.

electric lift — means of raising the brush head assem-
bly electrically.

F —female.

FS — face seal.

gpm - gallons per minute.
HP — high pressure.

hood — brush shield.

hydraulic angle kit~ means of swinging the brush
head assembly hydraulically.

hydraulic lift — means of raising the brush head
assembly hydraulically.

important— used for instructions when machine
damage may be involved.

in. — inches.
kph — kilometers per hour.
Ib — pounds.

left-hand — side that is on the left when facing the
noermal forward direction of travel of the machine.

52

Ips — liters per second.
M —male.

mm — millimeters.

| mph— miles per hour.

manual angle kit — means of swinging the brush head
assembly mechanically.

mid pump unit - sweeper in which the pump is
mounted on the mid PTO.

mounting assembly — portion of the sweeper that
attaches to the prime mover; designed specifically for
each prime mover,

NPT — national pipe thread.

r_i_ote— indicates supplementary information.

OR —O—ring.

psi — pounds per square inch.

F".TO — power take off; shaft on the prime mover used

t6 drive attachments.

power pack —auxiliary hydraulic packaged used when

- prime mover hydraulics do not have enough flow

available.

prime mover — refers to the tractor, truck, loader or
other vehicle to which a sweeper is attached.

qty — quantity.
rpm — revolutions per minute.

rear pump unit - sweeper in which the pump is
mounted on a rear PTO. -

Fetainer — removable plate or set of plates that keeps
~ sections on the core.

t:iéht—hand — side that is on the right when facing the

normal forward direction of travel of the machine.

51-2507-4, 8/01



Glossary — Terms & Abbreviations

section — single brush wafer.

section set —replacement brush wafers.
spring—chain assembly — assembly that helps keep
the sweeper in proper adjustment yet allows it to pivot

up and down.

swing assembly — portion of the sweeper that allows
the brush head assembly to angle.

stand kit — means of keeping the brush off the ground
during storage.

tank assembly — assembly that includes the hydraulic )

reservoir, filter and fittings; may also incorporate
valves.

transport chain — chain that supports the weight of
the brush head assembly during transport between
work sites and during adjustment of the spring—chain
assemblies.

warning — indicates a potentially hazardous situation
which, if not aveided, could result in death or serious
injury.

windrow — pile of debris.

zerk — grease fitting.

51-2507-4, 8/01

53




